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Position | No. Description Quantity | Unit of Measure Ean code

1 73002 FRAME PIPE LEFT, SIZE 0 1 PCS 5707292108364
2 73001 FRAME PIPE RIGHT SIZE 0 1 PCS 5707292108357
3 73004 LEG SEPARATOR LEFT SIZE 0 1 PCS 5707292108388
4 73003 LEG SEPARATOR RIGHT SIZE 0 1 PCS 5707292108371
5 73006 TILT ROD SIZE 0 BRONCO 1 PCS 5707292108401
6 2205250 BLOC-O-LIFT 2731HT 500 FAST 1 PCS 5707292143358
7 73032 SEPARATING BRACKET BRONCO 2 PCS 5707292108647
8 73000 BUMPER T/BRONCO 1 PCS 5707292108340
9 73030 SPACER FOR BRONCO SIZE 1 1 PCS 5707292108623
11 73008 PUSH BRACKET, BRONCO 1 PCS 5707292108425
12 81164-66 | HOLDER FOR FOOTSUPPORT,IMPALA 1 PCS 5707292227218
13 1761000 COUNTER NUT 10*1,0 FINE THREAD 1 PCS 5707292141538
15 72208 COVER FOR SCREW, BLACK 3 PCS 5707292106599
18 0603545 INSEX LAV HOVED M8%*45, RUSTFRI 1 PCS 5707292138248
19 1750800 LOCK NUT, STAINLESS M8 1 PCS 5707292141484
20 0663032 B.H. M/FLANGE 8*30 ZN/FE&SORT 8 PCS 5707292361288
21 72211 SLOTTED SCREW BLACK 48MM*M6 3 PCS 5707292106629
23 82210 ROD FOR SEAT PONY 0,NEW 1 PCS 5707292122568
24 1103000 FAZET WASHER 6MM 1 PCS 5707292140289
25 73051 WHEEL FORK, BRONCO 0200 4 PCS 5707292381941
26 3001500 200*50 BLACK/PMEUM W.O.BR 4 PCS 5707292145628
30 6175200 SEAT PONY 0,PUR 1 PCS 5707292189363
31 0645635 BUTTON HEAD SCREW 6*35 BLACK 1 PCS 5707292139337
32 82013 ROD FOR BACKSUP.PONY O,NEW 1 PCS 5707292120809
33 3502980 THREADED ROD 50MM,M8*175MM 1 PCS 5707292146977
34 2503960 FERRULE 15*15 INTERN. 1 PCS 5707292144096
35 0589400 INSEX KEYS N4 1 PCS 5707292137852
36 0622800 INSEX SCREW COUNTERS. 6*20 1 PCS 5707292138972
37 1761200 VERSUS NUT 12*1, FINE THREADED 4 PCS 5707292141545
38 82163 “BUTTOM-MOUNTING” GAZELLE 1 PCS 5707292122124
39 0621600 INSEX SCREW COUNTERS. 6*16 2 PCS 5707292138965
40 0603750 INSEX M8*75, FZB 4 PCS 5707292138309
41 6175211 BACK SUPPORT PONY 0,1&2,PUR 1 PCS 5707292189394
42 1607000 LOCK NUT 8MM, LARGE PACK 5 PCS 5707292141378
46 81855-42 EXT.PIPE FOR STEER, PONY 0 1 PCS 5707292229434
47 81874 ROD FOR CHESTSUPP., PONY 0 1 PCS 5707292119445
48 6175190 CHESTSUPPORT F/PONY 0,PUR 1 PCS 5707292189325
49 5540250 GIRTH FOR PONY 0 1 SET 5707292178312
50 0641600 BUTTON HEAD SCREW 6*16 2 PCS 5707292139269
51 81846 HAND BRACE, PONY 1 1 PCS 5707292119186
52 2500650 PLASTIC GRIPS BLACK 200MM.LONG 2 PCS 5707292143839
53 2503010 FERRULE D22%*1,8-3,5, BLACK 2 PCS 5707292357632
56 0663060 BUTTON HEAD M&8*60, ZN/FE&SORT 1 PCS 5707292139641
57 1141000 SAFETY WASHER 10MM 1 PCS 5707292140555
58 6148180 LOCK FOR BACKSUPPORT ROD 1 PCS 5707292188083
59 0808022 STAINLESS STOPSCREW M8*16 1 PCS 5707292140081
59 0808020 STAINLESS STOPSCREW,M8%*12 2 PCS 5707292140074
60 73034 METAL SPACER FOR BRONCO 3 PCS 5707292108661
61 0662500 BUTTON HEAD SCREW 8#*25 STAINL. 1 PCS 5707292139580
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62 1103200 FAZET WASHER 8MM 2 PCS 5707292140296
73 2200030 BUTTON FOR RELEASE ARM 1 PCS 5707292143051
74 2200009 ARM FOR RELEASE BEND 1 PCS 5707292142955
75 6118820 HOUSE FOR GASSPRING, BLACK 1 PCS 5707292186720
76 73033 TIGHTENING MOUNTING FOR BUMPER 1 PCS 5707292108654
80 0659501 BUTTON HEAD M/FLANGE M6*16 FZB 2 PCS 5707292356000
81 1811110 SCREW 4.8*%16 PH STAINLESS 1 PCS 5707292141705
90 73045 PLUG FOR BRAKE, BRONCO 4 PCS 5707292372994
91 73047 STRIKER PLATE 4 PCS 5707292381965
92 73048 NUT FOR WHEEL BOX 73027 4 PCS 5707292381927
93 0310100 PRESSURESPRING 25 MM F.SPINDEL 4 PCS 5707292135513
94 73044 BRAKE PLATE FOR BRONCO 4 PCS 5707292372987
95 73046 BRAKE LEVER FOR BRONCO 4 PCS 5707292381910
96 73042 RELEASE PLATE FOR BRONCO, LEFT 2 PCS 5707292372963
97 0380186 HOUSE FOR LOCK, BRONCO 4 PCS 5707292381996
98 0310122 COMPRESSION SPRING 0,9*8U 4 PCS 5707292135544
99 73041 BUMPER F/ LEFT BRAKE,BRONCO 2 PCS 5707292372956
100 1606500 LOCK NUT 6 MM 4 PCS 5707292141361
101 73040 BUMPER F/ RIGHT BRAKE,BRONCO 2 PCS 5707292372949
102 73043 RELEASE PLATE FOR BRONCO,RIGHT 2 PCS 5707292372970




Bronco Bt

A3/1:7

79731

31°08.2003| *"
e

01]24.11.05 | Abdominal Pad deleted [ PN

it

Size 0
Accessories

e BRONCO

PARALLELVEJ 3 | Typ:
8751 GEDVED

Fax: 75 665192

Tel: 79 68 58 88|

82@r82.dk

B

n




Bronco R 8 E ;
Position | No. Description Quantity | Unit of Measure Ean code

37 81861 PELOT BRACE PONY 0+1+2+3 2 PCS 5707292119322
39 0641600 BUTTON HEAD SCREW 6*16 4 PCS 5707292139269
40 6175230 PUR SIDEST@TTE STR.0, PONY 2 PCS 5707292189417
52 2500650 PLASTIC GRIPS BLACK 200MM.LONG 2 PCS 5707292143839
53 2503010 FERRULE D22%*1,8-3,5, BLACK 2 PCS 5707292357632
54 73010 SKUBBEHANDTAG,BRONCO 1 PCS 5707292108449
55 3503700 ALLOY BAR END, SKI TYPE 1 SET 5707292147073
56 3503600 ALLOY BAR END,INSERT TYPE 1 SET 5707292147066
57 81852-42 PELOT HOLDER PONY STR.O 1 PCS 5707292229410
58 81610 DISTANCE BUSH 4 PCS 5707292117014
59 0808020 STAINLESS STOPSCREW,M8%*12 3 PCS 5707292140074
60 81839-42 YDERROR F/STYR ARMPL.STR.0 1 PCS 5707292229366
61 81798 AFSTANDSSTYKKE,BORD PONY 2 PCS 5707292118745
62 81834 BOJLE F/ARMSTOTTE STR.0+1 1 PCS 5707292119070
63 3502300 TIGHTENING HANDLE 65MM M8 BUSH 1 PCS 5707292146885
64 1905700 BRZADDEBOLT M8*65 FZB M/M@TRIK 1 PCS 5707292142351
66 6175235 PUR ARMST@TTE STR PONY 0&1 1 PCS 5707292189431
67 1606500 LOCK NUT 6 MM 1 PCS 5707292141361
69 0645630 BUTTON HEAD SCREW 6*30 BLACK 5 PCS 5707292139320
70 2504000 FERRULE E15*1,0-2,0 INT.BLACK 2 PCS 5707292144102
71 1102000 PLANING WASHER 8MM 1 PCS 5707292140227
72 3502635 TIGHTENING HANDLE 6MM M8*35MM 1 PCS 5707292146939
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Position | No. Description Quantity | Unit of Measure Ean code
1* 73012 STELR@R VENSTRE STR.1,BRONCO 1 PCS 5707292108463
73022 STELROR VENSTRE STR.2,BRONCO 1 PCS 5707292108555
2% 73011 STELROR H@JRE STR.1,BRONCO 1 PCS 5707292108456
73021 STELROR HGJRE STR.2,BRONCO 1 PCS 5707292108548
3% 73014 BENSKILLER VENSTRE STR.1,BRONC 1 PCS 5707292108487
73024 LEG-SEPARATOR LEFT SIDE SIZE 2 1 PCS 5707292108579
4* 73013 BENSKILLER H@QJRE STR.1,BRONCO 1 PCS 5707292108470
73023 LEG-SEPARATOR RIGHTSIDE SIZE 2 1 PCS 5707292108562
5% 73016 KIPPIND STR.1 BRONCO 1 PCS 5707292108500
73026 KIPPIND STR.2 BRONCO 1 PCS 5707292108593
6 2205250 BLOC-O-LIFT 2731HT 500 FAST 1 PCS 5707292143358
7 73032 SEPARATING BRACKET BRONCO 2 PCS 5707292108647
8 73000 BUMPER T/BRONCO 1 PCS 5707292108340
9 73030 SPACER FOR BRONCO SIZE 1 1 PCS 5707292108623
11 73008 PUSH BRACKET, BRONCO 1 PCS 5707292108425
12 81164-66 HOLDER FOR FOOTSUPPORT,IMPALA 1 PCS 5707292227218
13 1761000 COUNTER NUT 10*1,0 FINE THREAD 1 PCS 5707292141538
15 72208 COVER FOR SCREW, BLACK 3 PCS 5707292106599
18 0603545 INSEX LAV HOVED M8%*45, RUSTFRI 1 PCS 5707292138248
19 1750800 LOCK NUT, STAINLESS M8 1 PCS 5707292141484
20 0663032 B.H. M/FLANGE 8*30 ZN/FE&SORT 8 PCS 5707292361288
21 72211 SLOTTED SCREW BLACK 48MM*M6 3 PCS 5707292106629
23* 82475 HOLDER FOR BACKSUPPORT SIZE 2 1 PCS 5707292353429
82473 ROD FOR BACK SUPPORT SIZE 1 1 PCS 5707292353382
24 1103000 FAZET WASHER 6MM 2 PCS 5707292140289
25 73051 WHEEL FORK, BRONCO 0200 4 PCS 5707292381941
26 3001500 200*50 BLACK/PMEUM W.O.BR 4 PCS 5707292145628
27* 0302000 SPRING 2,25%62 MM 1 PCS 5707292135445
0310120 COMPRESSION SPRING FOR PONY 1 1 PCS 5707292135520
28 2500700 CUFF, PLASTIC 100MM,FOR SPRING 1 PCS 5707292143853
29* 82476 ROD FOR SEAT SIZE 2 1 PCS 5707292353405
82476-44 | BAR FOR BACKSUPPORT 1 1 PCS 5707292353412
30 6175201 SEAT PONY 1,PUR 1 PCS 5707292189370
31 0645635 BUTTON HEAD SCREW 6*35 BLACK 2 PCS 5707292139337
32 81996 ROD FOR BACKSUP.PONY 1+2 1 PCS 5707292120632
33 3502980 THREADED ROD 50MM,M8*175MM 1 PCS 5707292146977
34 2503960 FERRULE 15*15 INTERN. 1 PCS 5707292144096
35 0589400 INSEX KEY'S N4 1 PCS 5707292137852
36 2504500 FERRULE E20%*1,0-2,0 INT.BLACK 2 PCS 5707292144126
37 1761200 VERSUS NUT 12*1, FINE THREADED 4 PCS 5707292141545
38 82163 “BUTTOM-MOUNTING” GAZELLE 1 PCS 5707292122124
39 0621600 INSEX SCREW COUNTERS. 6*16 2 PCS 5707292138965
40 0603750 INSEX M8*75, FZB 4 PCS 5707292138309
41 6175211 BACK SUPPORT PONY 0,1&2,PUR 1 PCS 5707292189394
42 1607000 LOCK NUT 8MM, LARGE PACK 5 PCS 5707292141378
46* 81855-44 EXT.PIPE FOR STEER, PONY 1 1 PCS 5707292229441
81825 EXT.PIPE F/STEER-HOLD, PONY 2 1 PCS 5707292118998
47* 81847 ROD FOR CHEST-SUPPORT, PONY 1 PCS 5707292119193
81827 CHEST-SUPPORT ROD, PONY 2 1 PCS 5707292119018
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48%* 6175191 PUR CHESTSUPPORT SZ.1, PONY 1 PCS 5707292189332

6175192 PUR CHESTSUPPORT SZ. 2 1 PCS 5707292189349
49% 5540300 GIRTH FOR PONY 1 1 SET 5707292178329

5540350 GIRTH FOR PONY 2 1 SET 5707292178336
50 0641600 BUTTON HEAD SCREW 6*16 2 PCS 5707292139269
S1%* 81846 HAND BRACE, PONY 1 1 PCS 5707292119186

81826 HAND BRACE, PONY 2 1 PCS 5707292119001
52 2500650 PLASTIC GRIPS BLACK 200MM.LONG 2 PCS 5707292143839
53 2503010 FERRULE D22%*1,8-3,5, BLACK 2 PCS 5707292357632
54 1901800 STEEL SET SCREW 6*40MM 1 PCS 5707292141972
55 1606500 LOCK NUT 6 MM 1 PCS 5707292141361
56 0663060 BUTTON HEAD M8%*60, ZN/FE&SORT 1 PCS 5707292139641
57 1141000 SAFETY WASHER 10MM 1 PCS 5707292140555
58 6148180 LOCK FOR BACKSUPPORT ROD 1 PCS 5707292188083
59% 0808020 STAINLESS STOPSCREW,M8*12 2 PCS 5707292140074

0808022 STAINLESS STOPSCREW M&8*16 1 PCS 5707292140081
60 73034 METAL SPACER FOR BRONCO 3 PCS 5707292108661
61 0662500 BUTTON HEAD SCREW 8*25 STAINL. 1 PCS 5707292139580
62 1103200 FAZET WASHER 8MM 2 PCS 5707292140296
73 2200030 BUTTON FOR RELEASE ARM 1 PCS 5707292143051
74 2200009 ARM FOR RELEASE BEND 1 PCS 5707292142955
75 6118820 HOUSE FOR GASSPRING, BLACK 1 PCS 5707292186720
76 73033 TIGHTENING MOUNTING FOR BUMPER 1 PCS 5707292108654
80 0659501 BUTTON HEAD M/FLANGE M6*16 FZB 4 PCS 5707292356000
81 1811110 SCREW 4.8*16 PH STAINLESS 1 PCS 5707292141705
82 73020 HOLDER 1 PCS 5707292108531
83 73037 EXTENSION ROD, WELDED 1 PCS 5707292108692
90 73045 PLUG FOR BRAKE, BRONCO 4 PCS 5707292372994
91 73047 STRIKER PLATE 4 PCS 5707292381965
92 73048 NUT FOR WHEEL BOX 73027 4 PCS 5707292381927
93 0310100 PRESSURESPRING 25 MM F.SPINDEL 4 PCS 5707292135513
94 73044 BRAKE PLATE FOR BRONCO 4 PCS 5707292372987
95 73046 BRAKE LEVER FOR BRONCO 4 PCS 5707292381910
96 73042 RELEASE PLATE FOR BRONCO, LEFT 2 PCS 5707292372963
97 0380186 HOUSE FOR LOCK, BRONCO 4 PCS 5707292381996
98 0310122 COMPRESSION SPRING 0,9*%8U 4 PCS 5707292135544
99 73041 BUMPER F/ LEFT BRAKE,BRONCO 2 PCS 5707292372956
100 1606500 LOCK NUT 6 MM 4 PCS 5707292141361
101 73040 BUMPER F/ RIGHT BRAKE,BRONCO 2 PCS 5707292372949
102 73043 RELEASE PLATE FOR BRONCO,RIGHT 2 PCS 5707292372970
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Position | No. Description Quantity | Unit of Measure Ean code
37 81861 PELOT BRACE PONY 0+1+2+3 2 PCS 5707292119322
39 0641600 BUTTON HEAD SCREW 6*16 4 PCS 5707292139269
40 6175231 CUSH. SIDESUPP. SIZE 1+2 2 PCS 5707292189424
42% 81833 MOUNTING F/ABDOMENSUPPORT,PONY 1 PCS 5707292119063
81832 HOLDER F/ABDOMENSUPPORT,PONY 2 1 PCS 5707292119056
43 2501600 FERRULE D15*1,0 BLACK 2 PCS 5707292143969
44 6175221 ABD. CUSHION SIZE 1+2 1 PCS 5707292189400
45% 81838-44 | HOLDER FOR ABDOMINAL CUSHION 1 PCS 5707292229359
81833 MOUNTING F/ABDOMENSUPPORT,PONY 1 PCS 5707292119063
52 2500650 PLASTIC GRIPS BLACK 200MM.LONG 2 PCS 5707292143839
53 2503010 FERRULE D22%*1,8-3,5, BLACK 2 PCS 5707292357632
54 73010 PUSHHANDLE BRONCO 1 PCS 5707292108449
55 3503700 ALLOY BAR END, SKITYPE 1 SET 5707292147073
56 3503600 ALLOY BAR END,INSERT TYPE 1 SET 5707292147066
57% 81852-44 | HOLDER FOR PELOT, PONY 1 1 PCS 5707292229427
81822 PELOT HOLDER, PONY 2 1 PCS 5707292118967
58 81610 DISTANCE BUSH 4 PCS 5707292117014
59 0808020 STAINLESS STOPSCREW,M8%*12 3 PCS 5707292140074
60* 81839-44 TUPE FOR HANDBRACE PONY 1 1 PCS 5707292229373
81840 EXTERNAL PIPE FOR HANDLE SIZE2 1 PCS 5707292119124
61 81798 DISTANCE PIECE FOR ARMREST 2 PCS 5707292118745
62% 81834 BRACE FOR ARMREST SIZE 0+1 1 PCS 5707292119070
81835 BRACE FOR ARMREST SIZE 2 1 PCS 5707292119087
63 3502300 TIGHTENING HANDLE 65MM M8 BUSH 1 PCS 5707292146885
64 1905700 BOLT M8*65 WITH NUT 1 PCS 5707292142351
66* 6175235 CUSHION ARMREST SIZE 0+1 1 PCS 5707292189431
6175236 CUSHION ARMREST SIZE 2 1 PCS 5707292189448
67 1606500 LOCK NUT 6 MM 1 PCS 5707292141361
69 0645630 BUTTON HEAD SCREW 6*30 BLACK 5 PCS 5707292139320
70 2504000 FERRULE E15%1,0-2,0 INT.BLACK 2 PCS 5707292144102
71 1102000 PLANING WASHER 8MM 1 PCS 5707292140227
72 3502635 TIGHTENING HANDLE 6MM M8*35MM 1 PCS 5707292146939

CHOOSE SIZE
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